GRADO DE ACERO:

MEDIDA:
MATERIAL;
SECCION:

No. DE COLADA:

CERTIFICADO DE CALIDAD

A-36

3/16 x 3/4"
SOLERA
100 X 100
5235-1

: v ANALISIS QUIMICO
C Mn Si P S Cr Ni Mo
0.191 0.89 0.232 .008 0.02 075 0.074 0
Cu Al Ti Sn
0.235 0.016 0 .0
CARACTERISTICAS FISICAS
MINIMAS MAXIMAS PROMEDIO
CONCAVIDAD 050 1.10 0.60
ROMBOSIDAD 1 4 0

A




